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SERIAL NUMBER 4-005001 & ABOVE -—/\JC)QFﬁ%#ZfFfi

| Part Number

PARTS LIST

1-230-03001
1-390-31001
1-203-62002
1-804-04185

.3-391-03002

1-230-14001
1-804-02041
1-202-01102
2-233-19002
1-804-02039
1-391-03005
2-390-13003
1-390-13004
1-804-04189

1-310-43016

1-804-02040
1-441-12001
1-232-20058
0-203-11202
1-204-01401

1-233-13003
1-441-00005
1-804-02057
1-804-04203
0-202-01004
2-804-02056
0-275-11001
1-274-14001
1-400-50000
1-231-40004
1-202-60801
1-232-20001
0-203-01000
2-804-02046
2-313-01007
0-275-11002
1-804-02058
8-082-51028
1-804-04217
0-204-11701
1-271-24001
0-275-21001
5-804-02036
1-804-04207
1-804-02051
0-200-31002

Description

Quantity
Reguired

Retaining Ring 1 3/8" Int.
Bearing, Piston Rod

Nut, Bulkhead

Bulkhead, Middle

Piston Cup, 6" x 1 1/2"
Retaining Ring, 1 1/2" Ext.
Piston, Middle

Capscrew, Special

Spring, Conical

Bulkhead, Front

Piston Cup, 5 1/2" x 1"
Wiper Ring, 6"

Wiper Ring, 5 l/2*

Bolt, Rear Piston

Piston, Rear

Piston Weldment, Front
Bearing, 1" Dia, 1" Long
Knob

Nut, 3/8-16 UNC

Washer, 1/2% I.D.

Spring, .720 0.D.
Spacer, 1 5/8 Long
Release Rod

Handle Pivot Shaft

Carriage Bolt, 1/4-20 UNC, 2 1/4 Ig.

Handle Weldment

Elbow, 1/4" Pipe, 90 , Street
Adapter, 3/8 J.I.C. x 1/4" Pipe
Grease Fitting, 3/16 Drive
clip, 3/16"

Self Tapping Screw, No. 10, 1/2 ig.
Handle Grip, 7/8" x 5"

Nut, Hex, 1/4-20 UNC

Valve Cover

Valve, Winged Handle _
Elbow, 1/4" Pipe, 45 Street
Safety Release Slide

Spacer Tube, 1 3/8" Long

Guide, Release Rod

Lockwasher, 3/4" Diameter (L.H.Side)
Hose Assembly .

Pipe Plug, 1/4"

Frame Weldment

Cover, Safety Release

Pivot Pin, Safety Release
Capscrew, 1/4-20 UNC, 1/2" Long
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Part Number

1-470-24003
1-202-01007
2-804-02044
1-230-13001
1-204-01903
0-201-31201
1-470-24004
1-441-12006
3-804-02037
1-230-12005
1-204-01701
1-804-04160
1-804-04190
1-203-01703

1-470~-23009
1-202-01701
2-804-02009
0-203-01701
0-203-11701
3-804-02038
1-441-11002
1-804-02042
0-235-00003

. 3-480-00002

1-470-13003
1-804-02043
1-231~40007
1-203-01403
2-804-04193
1-202-01301
1-202-01302
0-204-01304
2-480-11007
0-200-31020
0-204-01002
1-804-02045
1-233-13001
1-203-01003
0-203-00802
1-804-04206
0-203-01006
2-232-30002
0-204-11001
4-804-01007
4-804-01004
2-480-50026

PARTS LIST

Description

Shaft,

Rear, 1" Dia.
capscrew, Self Locking, 1/4"20UNC
Compression Link and Safety Catch

Retaining Ring, 1", BExternal

Washer,

Set Screw,Selflocking,3/8-16 UNC

lll I.D.

Shaft, Lift Arm, Lower

Bearing, 1" Dia, 3/8 Long
Lift Arm Weldment '
Retaining Ring, 3/4",External

Washer,

3/4" I.D.

Leveling Link

Rear Pin, Leveling Link
Nut, Hex,Self Locking,3

/4-10 UNC

Shaft,leveling Link, Front
Capscrew, Hex HD, 3/4-10 UNC
Adapter Weldment

Nut, Hex, 3/4-10 UNC

Nut, Hex, Jam, 3/4-10 UNC
Lift Pad and Bracket Weldment
Bearing, 3/4 Dia, 3/8 Long
Front Pin, Lift Arm
Cotter Pin, 1/8 Dia, 1 1/4 Long

Wheel, .

4" Dia

Front axle
Lift Arm Pin, Rear

Clamp

Nut, Hex, 1/2-13 UNC, Selflocking

Caster Bracket

Capscrew,
Capscrew,

Hex H4, Selflocking 1"
Hex Hd, Selflocking 1 1/4"

washer, Flat, 7/16 Dia

Caster,

Capscrew, Hex Hd, 1/4-20UNC,5" Long
washer,
Safety Release Lever

Spring,

3 n
1/4"

.600" ©.D.

Nut, Flange, 1/4-20 UNC
Nut, Hex No, 10-32 UNF
Safety Release Link
Nut, Hex,1/4-28 UNF
Flexible Cable
Lockwasher, 1/4"
Handle Subassembly

Cylinder Subassembly

Adapter Subassembly

Quantity
Required
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